EPA-600/2-76-156
October 1976 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into five series. These five broad
categories were established to facilitate further development and application of
environmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The five series are:

1. Environmental Health Effects Research
2. Environmental Protection Technology
3 Ecological Research

4. Environmental Monitoring

5. Socioeconomic Environmental Studies

This report has been assigned to the ENVIRONMENTAL PROTECTION
[...]
some of the disinfection processes, no change in wastewater quality that
might create an environmental problem under the more common conditions
of effluent release to waterways was observed as the result of disinfec-
tion with chlorine, bromine chloride, or ozone, or dechlorination with
sulfur dioxide.

The frequency of disinfection by chlorine, bromine chloride, and ozone
was directly related to wastewater quality, as indicated by suspended
solids and biochemical oxygen demand.

Aftergrowth of microorganisms was considerably more apparent in the
dechlorinated effluent stream than in the chlorinated or chlorobromi-
nated stream. Less prominent aftergrowth was also observed in the
ozonated effluent stream.

The respective fecal and total coliform densities (MF) in the chlori-

nated, dechlorinated, and chlorobrominated effluents did not differ
significantly during the first four treatment intervals (January through
September). Coliform densities in chlorobrominated effluent were signif-
icantly higher (p> 0.99) than those in chlorinated and dechlorinated
effluents during treatment intervals five and six (October 1 - November 27).

Fecal and total coliform densities (MF) in the ozonated effluent were
significantly higher (p> 0.99) than those in the other disinfected efflu-
ents (during all intervals) when there was no multimedia pressure fil-
tration. But, when preceded by pressure filtration (October 1 - November
19), ozonated effluent displayed coliform densities which were not
significantly higher than those in the other disinfected effluents.

The fecal coliform standard (< 200/100 ml) was met more than 80 percent
of the time during all treatment intervals by the chlorinated and de-
chlorinated effluents, during all but one interval (November 19 - Novem-
ber 27) by the chlorobrominated effluent, and during only one interval
(October 1 ~ November 19, during pressure filtration) by the ozonated
effluent,

The total coliform standard (¢ 1000/100 ml) was met more than 80 percent
of the time during the second through fifth intervals (February 22 -
November 19) by the chlorinated and dechlorinated effluents, during the
second through fourth intervals (February 22 - September 30) by the
chlorobrominated effluent, and during no Interval by the ozonated effluent.



10.

11.

12.

13.

14.

15.

16.

Examination of the disinfection capability of ozone was often limited by
an inadequate dosage resulting from design limitations, mechanical fail-
ures, and operator inexperience.

Since 100 percent nondisinfected effluent was lethal to fathead minnows
(Pimephales promelas) less than 60 days old, no conclusions could be
drawn on the toxicity of the 100 percent disinfected effluents.

Fourteen and twenty percent chlorinated effluent concentrations with mean
total chlorine residuals of 0.045 mg/l or more caused growth retardation
and mortality of contlnuously exposed fathead minnows less than 60 days
0ld. The maximum mean residual chlorine concentrations which failed to
show such effects varied from 0.0l to 0.03 mg/l, depending upon the

quality of the effluent.

Dechlorination with sulfur dioxide eliminated the lethal and growth
inhibiting effects on fathead minnows reared in 14 and 20 percent chlori-~
nated effluent concentrations. No effects were observed on the growth,
reproduction, or survival of fathead minnows continuously exposed to
dechlorinated effluent concentrations of 50 percent or less.

Continuous exposure to chlorobrominated effluent concentrations of 50 per-
cent or less containing mean residual bromine chloride levels of 0.043
mg/l or less had no effect on the growth, repraduction, or survival of
fathead minnows.

No effects were observed on the survival or reproduction of fathead
minnows continuously exposed to ozonated effluent concentrations of 50
percent or less with mean residual ozone levels of 0.005 mg/l or less.
Fathead minnows continuously exposed to 100 percent ozonated effluent
with a maximum mean ozone residual of 0.016 mg/l exhibited greater mean
lengths at 30, 60, and 330 days of age than their counterparts in 100 per-
cent concentrations of nondisinfected, dechlorinated or chlorobrominated
effluent.

None of the disinfected effluent streams had any effect on the number of
eggs produced by those fathead minnows which survived to maturity or on
the probability of those eggs hatching.

Acute toxicity tests conducted on several species of fishes and the macro-
invertebrate Daphnia magna indicated that chlorine was the most toxic
disinfectant tested.

Fathead minnows exposed to gradually increased residual chlorine and
bromine chloride concentrations tolerated higher halogen residuals than
fish which lacked prior exposure to the halogens.

10



SECTION III

THE WASTEWATER TREATMENT SYSTEMS AND
THE CHARACTERISTICS OF THE WASTEWATER STREAMS

INTRODUCTION

A variety of interactions and effects have been shown to occur when disin-
fectants are applied to wastewater. For instance, the organic load and the
pH of the wastewater often affect the bactericidal activity of a disinfec-
tant. Conversely, the disinfectant might affect wastewater parameters such
as dissolved oxygen, pH, or residual toxicity to aquatic organisms.

This section discusses the characteristics of the Grandville wastewater, and
outlines the treatment processes at the Grandville Wastewater Treatment Plant,
The design of the test treatment systems and their effects on the character-
istics of the wastewater are described.

THE GRANDVILLE WASTEWATER TREATMENT PLANT

The wastewater treatment plant at Grandville, Michigan, is a secondary
activated sludge system with chemical removal of phosphate. It has a
20,000 population equivalentl of biochemical oxygen demand (BOD) and a
14,000 population equivalent of suspended solids. The wastewater is
primarily of domestic origin, with only three industrial inputs which
contribute an estimated 20 percent of the plant's BOD load.

Expansion of the plant from 6,000 cu m/day (1.6 mgd) to a design capacity
of 12,000 cu m/day (3.2 mgd) was completed just prior to the January 2,
1974 start of this project. Operational and equipment problems at the
enlarged plant resulted in highly variable effluent quality during the
first months of the project. Heavy precipitation and the subsequent
infiltration of Grand River flood waters into the plant's influent lines
occurred during the first two weeks of each of the first five months of
1974 and caused numerous treatment problems. The infiltration of flood
waters was the main cause of an estimated 568,000 cu m (150 mg) excess
annual plant flow over the previous year, and the subsequently lower than
average effluent quality.

The plant influent flow for 1974 averaged 9,600 cu m/day (2.54 mgd) with
daily flows varying from 6,000 to 19,300 cu m/day (1.60-5.09 mgd). The
influent pH ranged from 6.3 to 8.4. Figure 2 shows the average flows for
1974. The high flows occurred in the first five months. The poor removal
of solids, BOD, and phosphates in the first months of 1974 were largely
the result of the high daily plant flows and the numerous operational
problems experienced during this time.

11



AN

15500
15,000
4,500
14,000
13,500

13,000

12,500
12,000
11,800

o} h000
510,500
£ 10000
9,500
9,000
8,500

7500

6,500

MONTHLY AVERAGE

YEARLY AVERAGE

™ rrrrrinrrrqr 11310741

S~

,./"\

JAN FEB MAR APR MAY|97$JUN JUL AUG SEPT OCT NoOv DE

Figure 2. MONTHLY AND YEARLY AVERAGE PLANT FLOWS AT THE GRANDVILLE WASTEWATER TREATMENT PLANT



Sludge removal was also a problem during the first part of the project.

This problem was solved by wasting activated sludge to an aerobic digester
and primary sludge to an anaerobic digester. These sludges were not mixed
together and this type of sludge removal resulted in better effluent quality
and fewer problems with bulking.

Figure 3 shows the monthly average total suspended solids content in the
influent and final effluent for 1974, The average total suspended solids

for the year 1974 was 146 mg/l for the influent and 17 mg/l for the effluent.
The daily range of total suspended solids in the influent was 25 to 361 mg/1,

while the effluent range was 1 to 179 mg/l. The average removal of total
suspended solids was 88.0 percent.

The monthly average BOD concentrations for the influent and effluent
streams (as determined by the Grandville Wastewater Treatment Plant labora-
tory) are given in Figure 4. The daily influent BOD ranged from 23 to

760 mg/l with an average of 158 mg/l, while the daily effluent BOD ranged
from 4 to 100 mg/l1 with an average of 21 mg/l. The average BOD removal
over the year was 86.8 percent.

The use of ferric chloride and polymer to remove phosphate from the plant's
effluent was begun shortly before this project was started (December, 1973).
After extensive experimentation with application sites and feed rates of
polymer and ferric chloride, and many problems with the ferric chloride
feed system, alum was substituted for ferric chloride on June 21, 1974. In
June, alum and polymer were being split-fed 80 percent to the primary and
20 percent to the final settling basins. Feed rates were adjusted to obtain
alum concentrations of 150 mg/l and polymer concentrations of 0.5 mg/l.
Beginning in October, both alum and polymer were fed at the end of the aer-
ation tanks, giving a retention time of 5 to 7 minutes before entering the
final settling tanks. Starting in October, the application of alum and
polymer was gradually reduced to achieve concentrations of 80 mg/l and 0.4
mg/l, respectively.

The problems initially encountered with the phosphorus removal system are
clearly seen in Figure 5, which illustrates the monthly average total phos-
phorus in the influent and effluent streams. It was not until July that

the plant achieved a monthly average phosphorus removal greater than 75
percent. The influent stream averaged 8.1 mg/l phosphorus with the extremes
being 3.6 and 16.8 mg/1l. The effluent averaged 3.4 mg/l with a range of

0.6 to 11.9 mg/1l. The average total phosphorus removal for the entire year
was 57.6 percent,

DESIGN OF TEST WASTEWATER TREATMENT SYSTEMS

Because of the need for chlorine~free makeup water for the dilutions re-
quired in the bioassay laboratory, a water well was drilled at the project
location. Water from the well was passed through an iron removal filter

prior to its delivery to the bioassay laboratory (Figure 1).

After final settling, nondisinfected effluent was pumped to a treatment

13



2T

INFLUENT YE ARLY AVERAGE

MONTHLY AVERAGES

EFFLUENT YEARLY AVERAGE
o —— \—_______———

o
o
L LN (LI L HL N A A R S At A A N (N N B

1 i { { A ! |- i 1 1

JAN FEB MAR APR MAY JUN JUL AUG SEPT OCT NOV DEC
1974

Figure 3. MONTHLY AND YEARLY AVERAGE SUSPENDED SOLIDS AT THE GRANDVILLE WASTEWATER TREATMENT PLANT



230
220
210
200
190
180
170
160
150
140
130
120
1o

>-100

E

90
80
70
60
50

30

20
10

INFLUENT AYEARLY AVERAGE

__ NN

ONTHLY AVERAGES

EFFLUENT

T rrrrr1ryvr1 11 TP 1 7 11T T 17T 71T

_ _———— YEARLY AVERAGE
‘\\\___,——H-\\‘\\’/’,/f’ —— “~s___________-‘

| 1 ] | 1 | i

L I | 1 1
JAN FEB MAR APR MAY JUN JUL AUG SEPT OCT NOV DE
1974

Figure 4. MONTHLY AND YEARLY AVERAGE BIOCHEMICAL OXYGEN DEMAND AT THE GRANDVILLE TREATMENT PLANT



9T

10 ’/’/’,/1\\
7 —INFLUENT \ A\ /\"’_\
8F YEARLY AVERAGE
Tt V
6L MONTHLY
AVERAGES
=7
O
E 4 EFFLUENT YEARLY AVERAGE
3 |-
2 L.
| -
O -

| | 1 1 1 i ] 1 i i
JAN FEB MAR APR MAY JUN JUL AUG SEPT OCT NOV DEC
1974

Figure 5. MONTHLY AND YEARLY AVERAGE PHOSPHORUS CONCENTRATIONS AT THE GRANDVILLE TREATMENT PLANT



building and divided into three streams; one was treated with bromine
chloride, one with ozone, and one was passed directly to the bioassay
laboratory (Figure 1). Chlorinated effluent was pumped from the end of
the chlorine contact chamber of the main plant to the treatment building,
where a portion of this stream was dechlorinated with sulfur dioxide and
the remaining portion was carried directly into the bioassay laboratory.

The plant chlorinating system consisted of two Fisher-Porter chlorinators.
A Figher-Porter Anachlor continuous titrator was installed in the line
between the end of the chlorine contact chamber of the main plant and the
bioassay laboratory. This unit measured the total chlorine residual and
provided information for the manual adjustment of the chlorine feed rate
in order to hold a constant chlorine residual. (Normally, adjustments of
the feed rate were made at intervals of 1-2 hours and the total chlorine
residual was maintained within %0.3 mg/l.) The main problem with control-
ling the chlorine residual was that the time between the application of
chlorine and the measurement of the residual varied between 20 and 60
minutes, depending upon the plant flow.

The 30 minute residual chlorine concentration was maintained at 2.0 mg/l
from the beginning of the study until July 8th, During this period, the
chlorine feed averaged 2.90 mg/l (24 1b/mil gal). 1In order to achieve
minimum residual chlorine levels and still obtain adequate disinfection
(less than 1000 total coliforms per 100 ml and less than 200 fecal coliforms
per 100 ml), the residual concentration was lowered to 1.5 mg/l and was

held there until August 12th. The chlorine feed during this period averaged
2.73 mg/1 (23 1b/mil gal). Since the 1.5 mg/l residual chlorine concen-
tration appeared to be more than adequate for disinfection, the residual
was lowered to 1.0 mg/l on August 12th and was held there throughout the
remainder of the project. The feed rate of chlorine while the residual

was being held at 1.0 mg/l averaged 2.31 mg/l1 (19 1b/mil gal).

A portion of the chlorinated stream (2.2 1/sec (35 gpm)) was treated with
sulfur dioxide (S02). The SO; was fed into the chlorinated stream by an
aspirator and regulated by a Wallace and Tiernan Model 20-055 chlorinator.
The only problem associated with this system was the occasional inter-
ruption in liquid flow through the aspirator as a result of high solids
levels in the wastewater. The dechlorinated stream flowed into a contact
tank having a 30-minute residence time at a flow rate of 2.2 1/sec (35 gpm).
The dimensions of the steel contact tank measured 3.66 m long by 1.22 m wide
by 0.91 m deep. Steel baffles were welded to the bottom at intervals of
1.22 and 2.44 m from the end, and wooden baffles were inserted from the top
at 0.61, 1.83, and 3.0 m from the end. This arrangement of baffles provided
an under-over-under flow configuration. The contact tank was constructed
with three outlets so that effluent could be pumped to the bioassay labora-
tory after 10-, 20-, or 30-minute contact times.

Although S50, reacts with chlorine in a 1:1 ratio, the initial feed rate of
SO, was set at 7 mg/l (58 lb/mil gal) to protect the subjects of the bio-
agssay tests from accidental exposure to residual chlorine. This application
rate was found to be higher than necessary, and was reduced on April 1, 1974
to 4 mg/l (33 1b/mil gal).

17



The mean sulfite residual after 30 minutes of contact was 5.12 mg/l when
the feed rate was 7.0 mg/l, and 2.88 mg/l when the feed rate was 4.0 mg/l.
For the entire project the mean sulfite residual was 3.0 mg/l (105 total
analyses).

To insure that no chlorine residual carried over to the bioassay laboratory,
another Fisher-Porter anachlor unit continuously monitored the dechlorinated
stream. This unit was designed so that the presence of any residual chlorine
tripped a switch which caused a signal to be sent to the control panel of the
bioassay laboratory. Upon receipt of this signal, the control panel stopped
the flow of treated effluent to the fish tanks and simultaneously triggered a
bell and light alarm system, thus insuring that fish in the dechlorinated
stream were not exposed to residual chlorine.

The components of the bromine chloride (BrCl) dosing system were similar to
the dechlorinated system except that the BrCl was vaporized and then injected
into the effluent stream. This was accomplished by use of a dip pipe whereby